SERIES DODBE W100/150 198519 , AR298
& H ’

HEADGEAR ~_ -

INSTALL FAR SIDE

DESCRIPTION

REF® PART®
. * PART OF 4743 BOLT BAB
1. 6986 1 DRIVER BIDE PUBHPLATE
2 90244 4 = 5/8-11 X 1-1/2 (NC) BR.S CAPBCREW
I 90346 & = 5/8 LOCKWASHER
4 90343 & ® S/8-11 (NC) NUT
s 90210 & = 1/2-13 X 1-1/2 BR. 5 (NC) CAPSCREN
6 90364 8 = 1/2 LOCKWASHER
7 90337 8B = 1/2-13 (NC) NUT
8 - 4987 1  PABSENBER SIDE PUBHPLATE
9 . 1510 1 PUSHBEAM (27" OVERALL LENSTH)
10 2005 2 # 3/8-11 X 1-1/2 (NC) DRILLED CAPSCREW
11 90444 2 = 35/8-11 (NC) SLOTTED NUT Pp———
12 - 2791 2 HEADBEAR BRACE o
13 90012 2 % 3/16 X 1-3/4 COTTER PIN | oo, | 208 PESIOUTIN
14 &920 2 CONNECTING PIN ABBEMBLY | nueas O @ @
19 6815 2 CONNECTING PIN W/HANDLE | ™ ™™ angs |awes |
16 B21 2 = BPRINS - | . . "
17 90601 2 = 1/4 X 1-1/2 COTTER PIN |———1—=
4289 2 & 3/4 X 1-7/8 MACHINE PIN 1n 18 ¥
90658 2 # S5/32 X 1-1/4 COTTER PIN | V8-16 | 1o 2 %
3 1 CONNECTING PIN RELEABE [n6-n| » % 7
18 90249 2 = 5/8-11 X 2-1/2 (NC) TP I ™ poee
BR.S5 CAPBCRENW Py
19 1 CYLINDER PROTECTOR c121 6 | uo 165
(NOT SHOWN) -1 § 93 | 1% 223
20 90575 2 = 1/2 - 13 X 1-1/4 (NC) ¥4-10 f1s0 | 2% 320
BR.S CAPBCREW 729 1o | o o
ASBL7 1 DABH BRACKET BAB PTRE P g po

" FIBHER ENBINEERING ROCKLAND, ME 04841 SUBJECT TO CHANBE 7/18/90




SERIES DODBE W100/1350 1985-19__ _ AR298
8 &kH ) :

INSTALLATION INBTRUCTIONS PECULIAR ATTACHMENTEB

' NOTE: DO NOT TIBHTEN FASTENERS UNTIL ALL PARTS HAVE BEEN ABBEMBLED.

A.
B.

c.

Ls

LIFT VEHICLE, USING FLDOR JACK UNDER TRANSMISSION CROSSMEMBER.
REMOVE 7/16 BOLTS FROM FRONT BUMPER BRACKETS (THE LOWER ONE OF
THREE). REAM HOLES TO S/8" BOTH SIDES. ‘

INSERT TWO 1/2 X 1-1/2 GR. 5 CAPSCREWS OUT THROUBH THE HEADGEAR
BRACE TAB ON BOTH PUSHPLATES (2) AND (3). INSTALL DRIVER SIDE
PUSHPLATE (1) OVER SWAY BAR (IF 80 EQUIPPED), UNDER AND OUTSIDE OF
VEHICLE FRAME AND INSIDE OF SBPRING, WITH FRONT TAB OVER 5/8" REAMED

- HOLE OF FRAME. INBTALL ONE 5/8 X 1-1/2 CAPSCREW (2) IN FORWARD

HOLE OF REAR PUBHPLATE ANGLE SECTION AND FASTEN WITH A LOCKWASHER
(3) AND NUT (4). INSTALL ONE 5/8 X 2-1/2 GR.S CAPSCREW (18) OUT
THROUBH FRAME AND FRONT TAB, FASTEN WITH A LOCKWASHER (3) AND NUT
(4).

- INSTALL PASSENBER SIDE PUBHPLATE (8) IN SAME MANNER A8 DRIVERS

81IDE PUSHPLATE (STEP C ABOVE).

'ABSEMBLE BDNNECTINB-PINS (14) TO PUSHBEAM (9). FIRST INBERT

SPRINGS (14) BETWEEN TWO INNER EARS ON EACH SIDE OF PUBHBEAM.

THEN, INSERT CONNECTING PIN (15) THROUSBH ALL THREE EARS WITH HANDLE
OF PIN TOWARDS THE CENTER OF THE BEAM. LEAVING THE HOLE IN THE PIN
BETWEEN THE INNER TWO EARS, PULL BACK ON SPRINB AND INSTALL COTTER
PIN (17).

INSTALL PUSHBEAM (%) BETWEEN INSTALLED PUSHPLATES USING TWO DRILLED
S5/8 X 1-1/2 CAPSCREWS (10), INSERTED FROM INSIDE AND SLOTTED NUTS
{11). ’ '

(NOTE: HEADBEAR I8 PACKED IN COMMON ATTACHINS BOX.) INSTALL
HEADBEAR DN FRONT PUBHPLATE TABS USING ONE 1/2 X 1-1/2 GR. 5 BOLT
(5) UP THROUGH PUSHPLATE TAB AND HEADBEAR WITH LOCKWASHER (&) AND
NUT (7) ON TOP.:

INSTALL CYLINDER PROTECTOR (19) ONTD BOTTOM OF HEADBEAR WITH FLANGE
REARWARD AND POINTING DOWN USING TWO 1/2 X 1-1/4 (NC) CAPBCREWS
(20), LOCKWASHERE (&), AND NUTS (7).

INSTALL HEADGEAR BRACES (12) TO HEADGEAR USING 1/2 X 1-1/2

BR. 5 BOLTS (5), LOCKWASHERS (&) AND NUTS (7). ATTACH OTHER END OF
BRACES TO FRONT -PUSHPLATE TAB USING PREVIOUSLY INSTALLED BOLTS,
LOCKWASHERS (&) AND NUTS (7). '

TIBHTEN PUSHBEAM BOLTS AND NUTS AND SECURE WITH 3/1&

X 1-3/4 COTTER PINS (13). TIGHTEN ALL OTHER BOLTS AND NUTS IN-
STALLED.

USING REAR HOLE OF EACH PUSHPLATE ANGLE SECTION AS A BGUIDE, AND
ENSURING THAT FRAME WEB I8 CLEAR OF ALL LINES AND WIRES (IF
PRESENT, MOVE AWAY FROM WHERE DRILL WILL PASS THROUGH FRAME), DRILL
ONE 11/16 HOLE IN EACH SIDE OF VEHICLE FRAME. INSTALL ONE 5/8 X 1-
1/2 BOLT (2) THROUBH EACH PUSHPLATE AND DRILLED FRAME HOLE AND
FASTEN WITH TWO LOCKWASHERS (3) AND TWO NUTS (4).

AFTER TIOHTENING. ENBURE THAT ALL LINES AND WIRES ARE WELL AWAY
EROM ANY SHARP EDBES OR ATTACHMENTS. ETC.

FISHER ENBINEERING, ROCKLAND, ME 04841 8SUBJ. TO CHB. 7/18/90




